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PARTS LIST

e Fadl Description ] et Description

1| 423001 |Filter Bag 29| 420007 |Bushing

2| 423002 |Hanger 30| 991851 |F. Washer M16X ¢ 40

3| 423003 |Retainer Strap 31| 991373 |[Nut M16X15
A 4| 991111 |Nut M6X1 A 32| 990130 |Hex. Head Bolt M8X 1.25X% 12
A 5| 991921 |Spring Washer M6 33| 899912 |Nameplate

6| 423006 |Upper Housing 34| 423034 |Supporting Plate

7| 423007 |Handle A 35| 991931 |Spring Washer M8
A 8| 990116 |Hex. Head Bolt M6X1X 30 A 36| 991743 |F. Washer M8X ¢ 18

9| 423009 |Rubber Edge Sleeve 37| 423037 |Fixed Plate

10| 991717 |F. Washer M6X ¢ 13 38| 423038 |Base

11| 423011 |Handle Supprting Plate 39| 410001 |Castor Wheel

12| 990805 | Self Tapping Bolt M4X 0.7X 10 A 40| 991221 [Nut 3/8"X16UNC
131 990811 |Self Tapping Bolt M3.5x0.6:X12 4 41| 991751 |F. Washer M10X ¢ 20

14| 423914 |inner Isolator 42| 999919 | Warning Label

15| 423015 | Gasket A 43| 991452 |Hex. Head Nut 3/8"X 16UNC
16| 423016 |Lower Housing 44| 423044 |Fixed Caster

171 991921 |[Spring Washer M6 A 45| 990112 |Hex. Head Bolt M6X 1X 12
19| 423019 |Motor 46| 423946 | O-Ring

20| 994532 | Switch 47| 423047 |Inlet Cover

21| 992013 |Key 7 5X25 49| 423910 | Reducer

22| 999910 |Power Cord A 50| 991712 |F. Washer M6X ¢ 13
23| 423023 | Motor Gasket 51| 423051 |Collection Bag

24| 423024 |Plug 52| 423052 |Bracket Inlet Support
25| 990112 |Hex. Head Bolt M6X1X12 53| 423053 |Inlet Support Clamp

26| 990131 |Hex. Head Bolt M8X1.25X16 56| 423908 | Pipe Inlet

27{ 991931 |Spring Washer M8 62| 423962 |Ring Clamp

28| 421018 |Impeller
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